

## TEST CERTIFICATE N. 231.Z.2002.064.EN.01

References: 1910087-01, 2003081-01-Ci

**PRODUCT:** LOVE MINI CHAIR with packaging

**COMPANY:** VONDOM, S.L.U.  
Avda. de Valencia, nº 3  
46891 PALOMAR, Valencia, SPAIN  
[www.vondom.com](http://www.vondom.com)





**TEST:** Compliance with the following standard:  
**prEN 17191 June 2019.** Children's Furniture - Seating for children - Safety requirements and test methods.

**RESULT:** Satisfactorily complies with specifications set by the standard project applied, level 2, in the following tests:

TEST	RESULT
<b>§. 4.4 SIZE</b>	<b>SIZE 3</b>
<b>§. 6 GENERAL SAFETY REQUIREMENTS</b>	
6.1 Hazard due to glass	<b>CORRECT</b>
6.2 Edges and corners	<b>CORRECT</b>
6.3 Entrapment hazard	<b>CORRECT</b>
6.10 Choking hazard (packaging)	<b>CORRECT</b>
<b>§. 9 STRENGTH AND DURABILITY REQUIREMENTS</b>	
Test 1 Seat and back static load test (F <sub>V</sub> = 1 000N, F <sub>H</sub> = 250N, 10 times)	<b>CORRECT</b>
Test 2 Seat front edge static load test (F <sub>V</sub> = 1 000N, 10 times)	<b>CORRECT</b>
Test 6 Seat and back fatigue test (F <sub>V</sub> = 750N, F <sub>H</sub> = 250N, n= 100 000 cycles)	<b>CORRECT</b>
Test 7 Seat front edge fatigue test (F <sub>V</sub> = 750N, n= 50 000 cycles)	<b>CORRECT</b>
Test 9 Leg forward static load test (F <sub>H</sub> = 238N, F <sub>V</sub> = 750N, 10 times)	<b>CORRECT</b>
Test 10 Leg sideways static load test (F <sub>H</sub> = 250N, F <sub>V</sub> = 750N, 10 times)	<b>CORRECT</b>
Test 11 Seat impact test (h= 140 mm., 10 times)	<b>CORRECT</b>
Test 12 Back impact test (h= 120 mm., 10 times)	<b>CORRECT</b>
<b>§. 10 STABILITY (UNE EN 1022:2019)</b>	
((7.3.1. Forwards overturning; 7.3.3 Corner stability; 7.3.4. Sideways overturning, all seating without arms; 7.3.6. Rearwards overturning all seating with back rests)	<b>STABLE</b>

Paterna, April 7, 2020

P.A.

  
**AIDIMME** 

Signed: José Emilio Nuévalos  
Furniture and Products Laboratory  
Head of Section

This certificate only refers to the samples tested by the AIDIMA laboratory.

The particular results of the tests are described in technical report n. 231.I.2003.112.ES.01 dated on 10/03/2020.

*AIDIMME is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture Industry, among whose members are: BRE-CTTC (United Kingdom), COSMOB (Italy), DTI (Denmark), FCBA (France), ITD (Poland), SHR (Holland), SP Trätekt (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), WKI (Germany).*